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FCC RF Test Report

APPLICANT : Motorola Mobility LLC

EQUIPMENT : Mobile Cellular Phone

BRAND NAME : Motorola

MODEL NAME : 10647

FCCID : IHDT56WK1

STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)
CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jun. 17, 2017 and testing was completed on Jul. 12, 2017. We,
Sporton International (KunShan) INC., would like to declare that the tested sample has been
evaluated in accordance with the test procedures given in ANSI / TIA / EIA-603-D-2010 and
has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (KunShan) INC., the test report shall not be reproduced

except in full.
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Rep?rt FCC Rule Description Limit Result| Remark
Section
Conducted Output .
§2.1046 Power Reporting Only PASS -
§22.913(a)2) | Crective Radiated <7 Watts PASS -
Power
3.4
Equivalent Isotropic
§24.232(c) Radiated Power < 2 Watts PASS -
§27.50(d)(4) Equivalent Isotropic <1 Watts PASS i
’ Radiated Power
3.5 §24.232(d) Peak-to-Average <13dB PASS -
Ratio
§2.1049
§22.917(b) . . .
3.6 §24.238(b) Occupied Bandwidth Reporting Only PASS
§27.53(g)
§2.1051
§22.917(a) Band Edge
3.7 §24.238(a) Measurement < 43+10log10(P[Watts]) | PASS
§27.53(h)
§2.1051
§22.917(a) L
3.8 §24.238(a) Conducted Emission | < 43+10log10(P[Watts]) | PASS
§27.53(h)
§2.1055
§22355  |Frequency Stability for| - 2> PP for Part 22H
3.9 §2.1055 Tem\EJeI:ature & PASS -
§24.235 oltage Within Authorized Band
§27.54
§2.1053 Under limit
§22.917(a) Field Strength of 24.92 dB at
4.4 §24.238(a) Spurious Radiation | = 4>*1010910(PWatts]) | PASS | =2 500
§27.53(h) MHz
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer
Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name 10647

FCCID IHDT56WK1

CDMA/EV-DO/GSM/GPRS/EGPRS/WCDMA/HSPA/
DC-HSDPA/HSPA+ (16QAM uplink is not supported)/LTE/NFC
WLAN2.4G 802.11b/g/n HT20/HT40/

EUT supports Radios application |WLANS5G 802.11a/n HT20/HT40/

WLANSG 802.11ac VHT20/VHT40/VHT80/

Bluetooth V3.0 + EDR/ Bluetooth V4.0 LE/

Bluetooth v4.1 LE / Bluetooth v4.2 LE / Bluetooth v5.0 LE

Conducted: 356484080019637

IMEI Code Radiation: 356484080026954
HW Version DVT2

SW Version NPW26.75

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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Report No

. : FG761702-01A

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx Frequency

GSM/GPRS/EDGE:

850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
WCDMA:

BandV: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz
CDMA2000:

Rx Frequency

BCO: 824.70 MHz ~ 848.31 MHz
BC1: 1851.25 MHz ~ 1908.75 MHz
GSM/GPRS/EDGE:

850: 869.2 MHz ~ 893.8 MHz

1900: 1930.2 MHz ~ 1989.8 MHz
WCDMA:

BandV: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
CDMA2000:

Maximum Output Power to Antenna

BCO: 869.70 MHz ~ 893.31 MHz
BC1: 1931.25 MHz ~ 1988.75 MHz
GSM/GPRS/EDGE:

850: 33.44 dBm

1900: 30.25 dBm

WCDMA:

BandV: 23.10dBm
Band Il: 23.28 dBm
Band IV: 23.13 dBm

CDMA2000:
BCO: 23.49 dBm
BC1: 23.29 dBm

Antenna Type

Fixed Internal Antenna

Antenna Gain

Cellular Band: -1.60 dBi
PCS Band: -1.60 dBi
AWS Band: -0.90 dBi

Type of Modulation

GSM: GMSK
GPRS: GMSK
EDGE: GMSK / 8PSK

WCDMA : BPSK (Uplink)
HSDPA/DC-HSDPA : QPSK (Uplink)
HSUPA : QPSK (Uplink)

HSPA+ : 16QAM (uplink is not supported)

DC-HSDPA : 64QAM
CDMA2000 1xRTT: QPSK
CDMA2000 1xEV-DO: QPSK/8PSK
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1.5 Specification of Accessory

Specification of Accessory

Brand Name

Motorola (Salom)

Model Name

SC-22

AC Adapter 1 (US)

Power Rating

I/P: 100 - 240 Vac, 500

mA, O/P: 5/9/12 Vdc, 3000/1600/1200 mA

AC Adapter 2 (US)

Brand Name

Motorola (Chenyang)

Model Name

SC-22

Power Rating

I/P: 100 - 240 Vac, 500

mA, O/P: 5/9/12 Vdc, 3000/1600/1200 mA

AC Adapter 3 (US)

Brand Name

Motorola (LiteOn)

Model Name

SC-22

Power Rating

I/P: 100 - 240 Vac, 500

mA, O/P: 5/9/12 Vdc, 3000/1600/1200 mA

Batt Brand Name Motorola (Sunwoda) [Model Name |HX40
atery Power Rating 3.8Vdc, 2810mAh Type Li-ion

Earphone Brand Name Motorola (Cosonic) Model Name |SH38C16617
Signal Line Type [1.10 meter, non-shielded cable, without ferrite core

USE Cable 1 Brand Name Motorola (Saibao) [Model Name [SKN6473A
Signal Line Type |1.10 meter, shielded cable, without ferrite core

USB Cable 2 Brand Name Motorola (Foxlink) [Model Name [SKN6473A
Signal Line Type |1.10 meter, shielded cable, without ferrite core
Brand Name Motorola (Cabletech) |[Model Name [SKN6473A

USB Cable 3

Signal Line Type

1.10 meter, shielded cable, without ferrite core

Sporton International (KunShan) INC.
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1.6 Modification of EUT

No modifications are made to the EUT during all test items.

1.7 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency
Type of Emission
FCC Rule System ERP/EIRP | Tolerance
Modulation Designator
(W) (ppm)
Part 22H GSM850 GSM GMSK 0.9311 0.0108 ppm | 243KGXW
Part 22H GSM850 EDGE class 8 8PSK 0.2265 0.0143 ppm | 245KG7W
Part 22H | WCDMA Band V RMC 12.2Kbps BPSK 0.0861 0.0263 ppm | 4M15F9W
Part 22H CDMA2000 BCO 1xRTT QPSK 0.0942 0.0239 ppm | 1M27F9W
Part 24E GSM1900 GSM GMSK 0.7328 0.0053 ppm | 243KGXW
Part 24E GSM1900 EDGE class 8 8PSK 0.2576 0.0064 ppm | 249KG7W
Part 24E | WCDMA Band Il RMC 12.2Kbps BPSK 0.1472 0.0048 ppm | 4M13F9W
Part 24E CDMA2000 BC1 1xRTT QPSK 0.1476 0.0133 ppm | 1TM28F9W
Part 27L | WCDMA Band IV RMC 12.2Kbps BPSK 0.1671 0.0167 ppm | 4M13F9W
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1.8 Testing Location

Test Site Sporton International (KunShan) INC.

No.3-2, Pingxiang Road, Kunshan Development Zone, Jiangsu, China
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No. FCC Registration No.
THO1-KS 03CHO03-KS 306251
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI/ TIA/ EIA-603-D-2010

4 FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V and CDMA BCO.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band |l and CDMA BC1.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA BandV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
CDMA BCO B 1xRTT Link B 1xRTT Link
CDMA BC1 B 1xRTT Link B 1xRTT Link
Sporton International (KunShan) INC. Page Number : 10 of 23
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 31,2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WK1 Report Template No.: BU5-FG22/24/27 Version 1.2



BPORTUN LAM FCC RF TeSt Report Report No. : FG761702-01A

2.2 Connection Diagram of Test System

For Part 22H(CDMA) / 22H, 24E, 27L(GSM/WCDMA)

120 Vac / 60 Hz

EUT (Adapter)

EUT (USB Cable)

Dipole Antenna

@ ()
EUT [5

EUT(Earphone)

System Simulator

For Part 24E (CDMA)

Dipole Antenna

@ ()
EUT [[)

System Simulator
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2.3 Support Unit used in test configuration

Item [Equipment Trade Name ([Model No. FCCID |Data Cable |Power Cord
1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply |GW INSTEK |GPS-3030D N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.4 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.4+10=14.4 (dB)
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

o |

System Simulatol EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

— I ' Power Divider |
System Simulator - 0

EUT

Spectium Analyzes

3.2.3 Frequency Stability

System Sinlator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1

Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850, CDMA BCO and WCDMA
Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900, CDMA BC1 and WCDMA
Band II.

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. Set EUT to transmit at maximum output power.

4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.

5. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1

Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 v02r02 Section 4.2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

4. With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

4. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

|
B -

L__| L_|
System Simulator

4.2.2 For radiated test above 1GHz

RX Antenna
S5 TR
Ant. feed
point —)
> 3 1-4m
e m —
. EUT i !
""" | ] i
f .
)
1.5m |
= PR, 23
Metal Full Soldered Ground Plane
~ 0o
- oy Spectrum Analyzer / Receiver
System Simulator
4.3 Test Result of Radiated Test
Please refer to Appendix B.
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
Sporton International (KunShan) INC. Page Number 121 0f23
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 31,2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WK1 Report Template No.: BU5-FG22/24/27 Version 1.2



GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

5 List of Measuring Equipment

Calibration

Instrument | Manufacturer | Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Jun. 30, 2017~ Conducted
R&S FSV40 101040 10Hz~40GHz  |Aug. 09, 2016 Aug. 08, 2017
Analyzer Jul. 08, 2017 (THO1-KS)
Thermal TenBilion | TTC-B3S | TBN-060502 | -40~+150°C | Oct. 13, 2016 UM 3020171 o 45 pgq7 | COnducted
Chamber Jul. 08, 2017 (THO1-KS)
Radio
Jun. 30, 2017~ Conducted
icati Anrit MT8820C | 6201300652 | 2G/3G/LTE Band |Aug. 08, 2016 Aug. 07, 2017
communication nritsu ug Jul. 08, 2017 ug (THO1-KS)
analyzer
EXA Spect Radiati
PECUM | keysight N9O10A |MY55150244 | 10Hz-44GHz |Apr. 18,2017 | Jul. 12,2017 | Apr. 17,2018 | ~coraton
Analyzer (03CHO03-KS)
Bilog Antenna TeseQ CBL6112D | 35406 25MHZz-2GHz | Apr. 22, 2017| Jul. 12,2017 | Apr. 21,2018 | adiation
9 pr- 2%, e pr-=t, (03CH03-KS)
Horn Ant Schwarzbeck |BBHA9120D| 912001356 | 1GHz~18GHz | Apr. 22,2017| Jul. 12,2017 | Apr. 21, 2018 | ediation
orn Antenna C arzpec - ~ r. . , r. s
warz z Zo|oPres P (03CHO3-KS)
SHF-EHF H AH-840 101070 | 18GHz ~40GHz |Oct. 19, 2016| Jul. 12,2017 | Oct. 18, 2017 | . ~2diation
- orn com-power - z 4 ct. 19, i ct. 15, (03CHO03-KS)
Amplif SONOMA 310N 187289 OkHz-1GHz  |Aug. 09, 2016| Jul. 12,2017 |Aug. 08, 2017| Hediation
mplifier z z 9. 9%, i 9- 9%, (03CHO03-KS)
Amplifi Agilent 84498 | 3008A02370 | 1GHz~26.5GHz |Oct. 13, 2016| Jul. 12, 2017 | Oct. 12, 2017 | _Radiation
m er en ~ . . f . , . )
P 9 z z (03CHO3-KS)
AC Power ch 61601 | F104090004 N/A NCR Jul. 12, 2017 NCR Radiation
Source roma e (03CH03-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360d NCR Jul. 12, 2017 NCR Radiation
egree e (03CH03-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A ~ Jul. 12, 2017
1 m~4 m NCR u NCR (03CHO3KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.8dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900

Channel 128 189 251 512 661 810
Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 33.31 33.35 33.44 30.01 30.25 30.12
GPRS class 8 33.29 33.33 33.42 29.99 30.23 30.10
GPRS class 10 30.54 30.56 30.69 26.75 27.13 26.93
GPRS class 11 28.54 28.50 28.64 24.74 25.10 25.07
GPRS class 12 27.01 27.05 27.10 23.42 23.71 23.63
EGPRS class 8 27.10 27.30 27.23 25.43 25.62 25.71
EGPRS class 10 26.86 27.14 26.95 25.34 25.50 25.60
EGPRS class 11 2543 25.66 25.53 23.96 24.09 24.20
EGPRS class 12 2410 24.27 24.12 22.53 22.74 22.74

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band Il WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4| 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6

AMR 12.2Kbps 23.03 | 23.08 | 23.01 | 23.00 | 23.26 | 23.18 | 22.89 | 23.02 | 23.11
RMC 12.2Kbps 23.05 | 23.10 | 23.02 | 23.01 | 23.28 | 23.20 | 22.90 | 23.04 | 23.13
HSDPA Subtest-1 | 21.94 | 22.05 | 21.82 | 21.87 | 22.14 | 21.99 | 20.43 | 20.50 | 20.92
HSDPA Subtest-2 | 21.63 | 22.03 | 21.88 | 21.61 | 22.16 | 22.00 | 20.44 | 20.53 | 20.52
HSDPA Subtest-3 | 21.03 | 22.07 | 21.35 | 21.45 | 21.70 | 21.54 | 19.55 | 20.05 | 20.06
HSDPA Subtest-4 | 21.37 | 21.99 | 21.30 | 2144 | 21.70 | 21.54 | 19.93 | 20.04 | 20.05
DC-HSDPA Subtest-1| 20.69 | 20.77 | 20.69 | 20.29 | 20.59 | 20.47 | 20.15 | 20.29 | 20.41
DC-HSDPA Subtest-2| 20.70 | 20.75 | 20.68 | 20.29 | 20.57 | 20.46 | 20.14 | 20.31 | 20.40
DC-HSDPA Subtest-3| 20.68 | 20.74 | 20.61 | 20.30 | 20.55 | 20.44 | 20.15 | 20.29 | 20.45
DC-HSDPA Subtest-4| 20.66 | 20.73 | 20.63 | 20.28 | 20.55 | 20.40 | 20.17 | 20.28 | 20.44
HSUPA Subtest-1 | 22.11 | 22.05 | 21.99 | 21.96 | 22.23 | 22.14 | 21.41 | 21.51 | 21.69
HSUPA Subtest-2 | 20.01 | 19.77 | 19.89 | 20.06 | 20.29 | 20.06 | 19.77 | 20.37 | 20.07
HSUPA Subtest-3 | 21.05 | 20.90 | 20.84 | 21.07 | 21.22 | 21.08 | 20.59 | 20.74 | 20.86
HSUPA Subtest-4 | 20.06 | 20.00 | 19.88 | 19.93 | 20.25 | 20.12 | 19.78 | 19.88 | 20.09
HSUPA Subtest-5 | 22.02 | 21.93 | 21.90 | 22.05 | 22.35 | 22.02 | 21.79 | 21.94 | 2210

Sporton International (KunShan) INC. Page Number : A1 of A38
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 31,2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WK1 Report Template No.: BU5-FG22/24/27 Version 1.2



wwaian, FCC RF Test Report

Report No. : FG761702-01A

Conducted Power (*Unit: dBm)

Band CDMA 2000 BCO CDMA 2000 BC1
Channel 1013 384 777 25 600 1175
Frequency 824.7 836.52 848.31 1851.25 1880 1908.75
1xRTT RC1 SO55 23.04 23.42 2317 23.18 23.29 23.16
1xRTT RC3 SO55 23.28 23.49 23.37 22.93 23.09 22.92
1xRTT RC3 SO32
(+ F-SCH) 23.27 23.48 23.37 22.93 23.08 22.91
1XRTT RC3 SO32 23.24 23.47 23.38 22.91 23.06 22.93
(+SCH)
1xEVDO RTAP
153.6Kbps 23.27 23.49 23.35 22.91 23.05 22.95
1xEVDO RETAP
4096Bits 23.05 23.26 2317 22.72 22.89 22.71
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ERP/EIRP)
GSM850 (Gt - Lc= -1.60dBi)
128 189 251
Channel

(Low) (Mid) (High)

Frequency
824.2 836.4 848.8

(MHz)
Conducted Power (dBm) 33.31 33.35 33.44
Conducted Power (Watts) 2.1429 2.1627 2.2080
ERP(dBm) 29.56 29.60 29.69
ERP(Watts) 0.9036 0.9120 0.9311
EDGE850 (Gt - Lc= -1.60dBi)
128 189 251
Channel

(Low) (Mid) (High)

Frequency
824.2 836.4 848.8

(MHz)
Conducted Power (dBm) 27.10 27.30 27.23
Conducted Power (Watts) 0.5129 0.5370 0.5284
ERP(dBm) 23.35 23.55 23.48
ERP(Watts) 0.2163 0.2265 0.2228
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GSM1900 (Gr - L= -1.60dBi)

512 661 810
Channel

(Low) (Mid) (High)

Frequency
1850.2 1880 1909.8

(MHz)

Conducted Power (dBm) 30.01 30.25 30.12
Conducted Power (Watts) 1.0023 1.0593 1.0280
EIRP(dBm) 28.41 28.65 28.52
EIRP(Watts) 0.6934 0.7328 0.7112

EDGE1900 (Gt - Lc= -1.60dBi)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 25.43 25.62 25.71
Conducted Power (Watts) 0.3491 0.3648 0.3724

EIRP(dBm) 23.83 24.02 24 11
EIRP(Watts) 0.2415 0.2523 0.2576

: A4 of A38
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WCDMA Band V (Gr - Lc- -1.60dBi)

4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.05 23.10 23.02
Conducted Power (Watts) 0.2018 0.2042 0.2004
ERP(dBm) 19.30 19.35 19.27
ERP(Watts) 0.0851 0.0861 0.0845
WCDMA Band Il (Gt - L¢= -1.60dBi)
9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 23.01 23.28 23.20
Conducted Power (Watts) 0.2000 0.2128 0.2089
EIRP(dBm) 21.41 21.68 21.60
EIRP(Watts) 0.1384 0.1472 0.1445
WCDMA Band IV (Gt - L¢= -0.90dBi)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 22.90 23.04 23.13
Conducted Power (Watts) 0.1950 0.2014 0.2056
EIRP(dBm) 22.00 22.14 22.23
EIRP(Watts) 0.1585 0.1637 0.1671
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CDMA 2000 BCO (Gt - L¢- -1.60dBi)

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : IHDT56WK1

1013 384 777
Channel
(Low) (Mid) (High)
Frequency
824.7 836.52 848.31
(MHz)

Conducted Power (dBm) 23.28 23.49 23.37
Conducted Power (Watts) 0.2128 0.2234 0.2173

ERP(dBm) 19.53 19.74 19.62
ERP(Watts) 0.0897 0.0942 0.0916

CDMA 2000 BC1 (Gt - L¢- -1.60dBi)
25 600 1175
Channel
(Low) (Mid) (High)
Frequency
1851.25 1880 1908.75
(MHz)

Conducted Power (dBm) 23.18 23.29 23.16
Conducted Power (Watts) 0.2080 0.2133 0.2070

EIRP(dBm) 21.58 21.69 21.56
EIRP(Watts) 0.1439 0.1476 0.1432
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Peak-to-Average Ratio
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Mode GSM850(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.32 3.39
Middle CH 0.26 3.28 PASS
Highest CH 0.26 3.33
Mode GSM1900(dB) Limit: 13dB
Mod. GSM EDGE class 8 Result
Lowest CH 0.26 3.51
Middle CH 0.23 3.22 PASS
Highest CH 0.23 3.36
Mode WCDMA Band V(dB) | WCDMA Band li(dB) | WCDMA Band IV(dB) | Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.04 3.13 3.28
Middle CH 3.13 3.19 3.36 PASS
Highest CH 3.04 3.22 3.25
Mode CDMA BC0(dB) CDMA BC1(dB) Limit: 13dB
Mod. 1XRTT 1XRTT Result
Lowest CH 4.00 3.16
Middle CH 4.43 3.39 PASS
Highest CH 3.45 3.22
Sporton International (KunShan) INC. Page Number 1 A7 of A38

Report Issued Date : Jul. 31,2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




wwaian, FCC RF Test Report

Report No. : FG761702-01A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel
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Spectrum Spectrum
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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum Spectrum
Ref Level 35.00 gém  Offset 15,10 48 Ref Level 35.00 gém  Offset 15,10 48
e At 0de  AQT 2ms & RBW 10 MHz e At 0de  AQT 2ms & RBW 10 MHz
TRGIEXT TRGIEXT
@155 view @155 view
e
0

Date 30 JUN2017 10.46 50

E-U5
A 1

[CF 1.8502 GHz Mean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Functinn Samples: 130000

Mean | peak | crest | wwe | 106 | 0ass | o018 |

Trace 1 [ SpBadam | 31.13 dem 0.25 db 0.14 dB 0.23 dB 0.26 d8 0.26 6B
- —

[ Measuring... 2
L easuring...  WEALIIIIN e A

1E-
1E-05:
A 1
[CF 1.8502 GHz Mean Pwr + 20.00 dB
Gomplementary Gumulative Distribution Functinn Samples: 130000
Mean | peak | crest | wwe | 106 | 0ass | o018 |
Trace 1 22.52 dam 26,15 dBm 3.63 dB. 2.81 dB 3.36 dB 3.51 dB 3.59 dB

v [ Measuring... Eumna 4
;6 B p

Date 30 JUN2017 114502

Middle Channel

Middle Channel

Date 30 JLUN2017 104658

Spectrum Spectrum
RefLevel 3500 cém  Offsel 15.10 db RefLevel 3500 cém  Offsel 15.10 db
[ Al 3008 AQT 2 ms & RBW 10 MHz [ Al 3008 AQT 2 ms & RBW 10 MHz
TRGIELT TRGIELT
@155 View @153 View
) — 0
\‘ B 1 1
o l a0 l
e ] S =
! !
2 1 1E-02 1
E- v 1E- v
E-05 1E-05
A 1 1
[CF 1.88 GHz Maan Pwr + 20.00 dB [CF 1.88 GHz Maan Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 1009 | 180 | 0.1% | 0.01% | Mean | peak | crest | 100% | 180 | 0.1% | 0.01% |
Trace 1 [ 5089 dam 3112 dbm 0.23 d& 014 dh 0.20 dB 0.23 d8 .26 4B Troce 1 [ 22,98 dam 26,23 dbm 3.2+ dB 2.6% dh 3.04 dB 3.22 d8 3.25 4B
- — - —
L Measuring...  EEAESINNN W A Feasaring. WL W

L. - 4
Date 30 JUN2017 114510

Highest Channel

Highest Channel

Date 30 JLUN2017 10.47:06

Spectrum Spectrum
RefLevel 3500 cém  Offsel 15.10 db RefLevel 3500 cém  Offsel 15.10 db
[ Al 3008 AQT 2 ms & RBW 10 MHz [ Al 3008 AQT 2 ms & RBW 10 MHz
TRE(EAT AL 52y
@155 View @155 view
) S
\‘ | |
° i i
= =
! ;. !
3 | 1E-03 ) |
|
E- v 1E- v
E-05 1E-05
A 1 A 1
[CF 1.9008 GHz Maan Pwr + 20.00 dB [CF 1.9008 GHz Maan Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 1009 | 180 | 0.1% | 0.01% | Mean | peak | crest | 100% | 180 | 0.1% | 0.01% |
Trace 1 30.74 dam 30.95 dém 0.21 dB 0.14 dB 0.20 dB 0.23 dB 0.23 dB Trace 1 22.69 dam 26,16 dBm 3.47 dB 2.72 dB 3.25 dp 3.36 dB 3.45 dB
- — - —
I Feasaring. WL W A L | measuring.. EERENIANN e A

Date 30 JLUN2017 114518
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Spectrum

Ref Level 30.0 m Offset 14.40 gb Ref Level 30 fm  Offset 15.10 dB
| Al 3008 AQT 2 ms & RBW 10 MHz | Al 3008 AQT 2 ms & RBW 10 MHz
@155 View @155 View

1E-D

1ED5

[CF 826 .4 MHz
Gomplementary Gumulative Distribution Function

Maan Pwr + 20.00 dB
samples: 130000
Mean | peak | crest | wwe | 106 | 0a% | 0.01%

|

a0t ‘
X |

| |

i L. |
‘ 1

| [

1E-D: l
} ;

|

1E-05 I 3 1

Trace 1 [ 2065 dem | 24.00 dBm 5.3+ ds 1.65 dB 2,55 dp 3.04.d8 3.2508

| reasuring.. QEARSLALN W6

Date 30 JUN2017 141642

Date 30 JUN2017 13 48.41

ICF 1.8524 GHz Maan Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000
Mean | peak | Crest wwe | 106 0.1% | 0.01% |
Trace 1 [ 20.55 dam __24.05 dbm 3.50 db 174 dA 2.64 dB 3.13.d8 336 48

5 Measuring...  EEAEIINEN 6

Middle Channel

Middle Channel

Spectrum Spectrum
RefLevel 30,00 ém  Ofsel 1440 db RefLevel 30,00 dém  Ofsel 15,10 db
e At 3008 AQT 2 ms @ RBW 10 MHz e Att 3008 AQT 2 ms & RBW 10 MHz
@152 View @152 View
o | |
e | 5 |
: : ! : : !
: { : T ‘.
| |
a.01 : ‘ a0l ‘
5 | |
| | | |
\ | \ |
1E T ! i T !
t 1
| | |
‘-\ | |
| I 0 I
| | l |
‘I | ‘ |
| |
1E-05 ‘ T . 5D l T i
[CF 836 4 MHz Maan Pwr + 20.00 dB [CF 1.88 GHz Maan Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 100% | 180 | 0.1% | 0.01% | Mean | Peak | Crest | 100% | 180 | 0.1% | 0.01% |
Troce 1 [ 2077 dam 2427 dbm 3.50 db 1.65 dB 26108 3.13.d8 333 dp Troce 1 [ 2077 dam 2434 dBm 3.56 dB 174 dA 270 dB 319 d8 3.45 dp

| reasuring.. QEARSLALN W6

Date 30 JUN2017 141650

Date 30 JUN2017 13 48:d5

Measuring.. GELEIIOEN 6

Highest Channel

Highest Channel

Spectrum

Ref Level 30.0

Offset 14.40 0B
e At 2

AQT 5 @ RBW 10 MHz

e At

Spectrum
Ref Level 30

m  Ofset 15.10 db
d&  aQT 2 ms @ RBW 10 MH2

@153 View

(@152 View

1E-D 1

1ED5

[CF 846.6 Mz
Gomplementary Gumulative Distribution Function

Maan Pwr + 20.00 dB
samples: 130000
Mean | peak | crest | wwe | 106 | 0a% | 0.01%

Trace 1 [ 20.56 dem | 23.92 dBm 336 dB 1.62 dB 2,58 dB 3.04.d8 3.28.08

| reasuring.. QEARSLALN W6

Date 30 JUN.2017 141657

[cF 1.9076 GHz
Gomplementary Gumulative Distribution Function

Trace 1 21.60 dam 25.15 dBm 3.55 dB. 1.77. dB 2,72 di 3

Date 30 JUN.2017 13 48:55

105 = .~

Maan Pwr + 20.00 dB
samples: 130000
Mean | peak | crest | wwe | 106 | 0a% | o018 |
22 dB 3.48 dp

| reasuring.. QEARSLALN W6

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number
Report Issued Date : Jul. 31,2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2

: A10 of A38



wwaian, FCC RF Test Report

Report No. : FG761702-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum =
Ref Leval 30.00 GBm  Offset 15.10 dB
e At 0d8  AQT 2ms @ RBW 10 MHz
(@153 viow
|
o |
\ |
\
001 v '
5 |
§ |
\ |
e - :
| |
\, |
\I I
|
|
|
IEOS i T :
CF 17124 GHz zan Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function samples: 130000
Mean | peak | crest | 1mee | 10 | oase | o019 |
Trace 1 20,69 dBm 2431 dBm 3.62 dB 1.74 dB 2,75 db. 3.28 dB 3.48 dB
y

X Measuring...  SEIESINED WS

Date 30.JUN 2017 140630

Middle Channel

Spectrum =
Ref Leval 30.00 GBm  Offset 15.10 dB
e At 3008 AQT 2ms @ RBW 10 MHz
(@153 viow
=80 |
o |
|
001 L1 |
b |
\ |
|
i |
\ |
15 : i
“ |
[
|
| |
1E05 o
[CF 1.7326 GHz zan Pwr + 20.00 dB
Complementary Gumulative Distribution Function Samples: 130000
Mean | peak | crest | 1mee | 10 | _oase | o019 |
Trace 1 [ 2084 dem | 2454 dbm 3.70 b 197 dB 2.81 d&. 3.36 08 3.52 db
JL | veasuring.. EEDRSIIAD S £
Date 30, JUN.2017 140937
Spectrum =
Ref Leval 30.00 GBm  Offset 15.10 dB

I# ATt 30 d8  AQT
(@153 view

2 ms @ RBW 10 MH2

1

zan Pwr + 20.00 dB

[CF 1.7526 GHz
Gomplementary Gumulative Distribution Function samples: 130000
Mean | peak | crest | 1mee | 10 | oase | o019 |
Trace 1 [ 2087 dem 2445 dam 3.59 dB 197 dB 2,75 8.

3.25.d8 3.48 dB

Y

. L | measuring.. ERIESENND e
Dete: 30,JUN.2017 1408 44
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CDMA BCO (1xRTT)

CDMA BC1 (1xRTT)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 14.50 0B
e At 3008 AQT 2 ms @ RBW 10 MH2
@153 View

Spectrum

Ref Level 30.00 dém  Offset 15,30 0B
e At 3008 AQT 2 ms @ RBW 10 MH2

@153 View

W

1E05 — \

lcF 8247 Mz
Gomplementary Gumulative Distribution Function

Mean | peak | crest | wwe | 106 | 0ass | o018 |
Troce 1 [ 2 16 dam  2d 44 dBm +.20 db 2.00 dB 330 dB .00 d& +.23 dp

Mean Pwr + 20.00 dB

samples: 130000

| measuring.. WRARSLALD W8

Date & JUL.20°

4

1ED5

ICF_1.85125 GHz Maan Pwr + 20.00 dB

Gomplementary Gumulative Distribution Function Samples: 130000
Mean | peak | crest | wwe | 106 | 0ass | o018 |

Trace 1 25.06 dBm 28.36 dBm 330 dB. 1.86 dB 2,75 dB 3.16 dB 3.30 4B

N | reasuring.. EEARIININ W6 P

Date 3.JUL.20°

Middle Channel

Middle Channel

Date 8 JUL2017 212007

4

Spectrum Spectrum
RefLevel 30,00 dém  Offsel 14.50 db RefLevel 30,00 cém  Ofsel 15.30 db
e At 3008 AQT 2 ms @ RBW 10 MHz e At 30dE  AQT 2 ms @ RBW 10 MHz
@152 View @152 View
| = |
- | e |
o =, I o = I
[ \ |
001 ‘ a0 - ‘
| 1 |
N | \ |
4 | \ |
E T i 1E = |
| Y |
1
\ | i |
| i ‘ |
| | |
| } |
1E05 — = - 1 1E05 — - 1
[ | i
| |
[CF 836 .52 MHz Maan Pwr + 20.00 dB [CF 1.88 GHz Maan Pwr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 100% | 180 | 0.1% | 0.01% | Mean | Peak | Crest | 100% | 180 | 0.1% | 0.01% |
Troce 1 [ 2426 dam _ 29.10 dBm <84 dB 2.05 dh 3.55 dB 223.d8 +.75 dp Trace 1 [ 25.05 dam 28,70 dbm ds 197 df 253 dB 3.39 dB 3.50 dp
I | reasuring.. EEARIININ W6 |

T | measuring.. EERENIANN e
Date 3JUL-2017 2031110

4

Highest Channel

Highest Channel

Spectrum

Ref Level 30,00 ¢

m  Offset 14.50db

Spectrum

Gomplementary Gumulative Distribution Function Samples: 130000

Mean | Peak | Crest | 100% | L | 0.1% | 0.01% |
Trace 1 23.42 dBm 27.15 dBm 3.72 dB. 1.94 dB 3.04 dp 3.45 dB 3.68 4B

5 Measuring...  EEAEIINEN 6
Date 8.JUL-2017 2128:28

4

Ref Level 30.0 M Offset 15320 gb
e Al 30 dB AQT 2 ms w RBW 10 MHz e Al 30 dB AQT 2 ms w RBW 10 MHz
@153 View @153 View
| |
& 1 1
: : | : : |
\ | 4 |
a.01 L3 1 a.01 1
X 1 1
\ { bS 1
| \ |
N | lg . :
4
| \ |
| | |
180 | = \ |
i ‘ ‘
i i
\ 1 \ 1
1 t 1
1605 1 1605 - 1
|CF 848.31 MHz Mean Pwr + 20.00 dB |CF 1.90875 GHz

Maan Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | peak | Crest wwe | 106 | 0a% | o018 |
Troce 1 [ 2+73dam  zd.g3 dsm 554 ds 191dA 2.78 dB 3.22 d8 342 dp
| reasuring... EINRININ 6

Dale 3JUL2017 2031122
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FCC RF Test Report

Report No. : FG761702-01A

26dB Bandwidth

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : IHDT56WK1

Mode GSM850(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.308 0.315
Middle CH 0.314 0.309
Highest CH 0.314 0.312
Mode GSM1900(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.311 0.317
Middle CH 0.317 0.310
Highest CH 0.313 0.316
Mode WCDMA Band V(MHz) WCDMA Band li(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.73 4.71 4.70
Middle CH 4.72 4.71 4.70
Highest CH 4.72 4.70 4.70
Mode CDMA BCO(MHz) CDMA BC1(MHz)
Mod. 1XRTT 1xXRTT
Lowest CH 1.42 1.44
Middle CH 1.42 1.43
Highest CH 1.42 1.44
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GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Date 30.JUN2017 095155

RefLevel 24.40 GBm  OFSel 14.40 06 w RBW 3 kA2 RefLevel 24.40 GBm  OFSel 14.40 06 w RBW 3 kA2
b Al 30 dB  SWT 532 us & VBW 10 kHz Mode Auta FFT b Al 30 dB ps @ VBW 10 kHz Mode Auta FFT
f@1Pk Ma: f@1Pk Ma:
a0 b IR 2865 dbm)| a0 b I ML) 20.11 dBm)|
. = f M 824.267900 Miz| . 1 824.201000 Mz
- = ) nd 26.00 48 26 B 2600 d
2 7 By 700000000 k42, 2 b e 114.700000000 ki
) trgror 2678.9) afactor 2619.1
0 - 0 ] =
~ I
o
0di / 0di
]
10 - 10 -
: PV K= s T \
W o 2
P 2 I v M,
J 5
=30 o o =30 o - =
W / \
I
40 dar = 40 dar
7 ~ ot iy,
=2 o = T v
e A B Micheiete
50 dam 50 dam
| CF 824.2 MHz 1001 pts Span 1.0 MHz | CF 824.2 MHz 1001 pts Span 1.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 6 8 down | 3 M1 1 624,201 MAz 1 dem 8 down |
1 1 nels. 1 1 824 Wiz ~5.85 dBm nels.
T2 1 q Factar T2 1 824, 3568 Mz -6.24 dem q Factar

Date 30 JLUN2017 10.13:25

Middle Channel

Middle Channel

Date 30.JUN2017 09:5252

Spec Spectrum
RefLevel 24.40 GBm  OFSel 14.40 06 w RBW 3 kA2 RefLevel 24.40 GBm  OFSel 14.40 06 w RBW 3 kA2
b Al 30 dB  SWT 532 us & VBW 10 kHz Mode Auta FFT b Al 30 dB  SWT ps @ VBW 10 kHz Mode Auta FFT
f@1Pk Ma: f@1Pk Ma:
30 27.79 dBm)| a0 b ML) 21.12 dbm)|
D = 896467900 MiHz I 896410000 MiHz
26 Yl 26.00 d8| o~ 26.00 d8|
< [ i/ 413.700000000 kiHz| < 108. 700000000 kiHz|
/ 3 digor 2666.6| 2709.5|
10 - 10 —
e
0di 0di g
M 4
Fi /
-10 i = -10
ﬂ ) i
\
y — . s
> 5 =20 7y
e 5 ¥ \;
ot . " A
30 P 30 7 5
a f 3
-0 dé 4 . i
ot ™ W 1]
W : -+ n’bh,,‘.,v
[y ol “
50 dam
| CF 830.4 MHz 1001 pts Span 1.0 MHz 1001 pts Span 1.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result X-value | Y-value | Function | Function Result |
M1 1 836.9579 MHz 8 down | 836,41 WAz 1.1 8 down | 30
1 1 838 2442 Wiz nels. 838 2472 Wiz nels.
T2 1 836.5578 Mz 1.56 dem q factor -4.20 dem q Factar
) | reasuring... GELEIIEN W6 4
L _J L p
Date 30.JUN2017 095224 Date 30, JUN2017 101552
Ref Level 24.40 Offset 14.40 06 w RBW 3 k2 RefLevel 24.40 GBm  OFSel 14.40 06 w RBW 3 kA2
b Al SWT 532 us & VBW 10 kHz Mode Auta FFT b Al 30 dB  SWT ps @ VBW 10 kHz Mode Auta FFT
f@1Pk Ma: f@1Pk Ma:
i b MINMA[1] 27.77 dB i h 20.49 dBm)|
e o T B48.067900 MiHz| et
- o el i 26.00 08 26 50 e
% Ha 213,700000000 ki4z N AT 111,700000000 kiz|
s } 2006.1 _4| prchito
10 - 10 -
v ”
0di \) 0di 7
\ ¥ X
-10 s -10 L
A = '3 L“f‘\ jf T
20 \ o el Lfn
L = I ¥ A
S0d S S0d "
o o r =
-40 day 7 TR 40 day = T
] e A Mg,
oy T = b Y S
=
50 dam 50 dam
CF 848.8 MHz 1001 pts Span 1.0 MHZ CF 848.8 MHz 1001 pts Span 1.0 MHZ
Marke Marke
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 848,8679 MHz 27,77 dém 8 down | 3157 KAz M1 1 648,832 MRz 45 dBm 8 down |
1 1 1.70 dBm nels. 5,00 d8 1 1 2 iz 562 dam nels.
T2 1 848,3578 Mz 1.27 dem q Factar 27061 T2 1 568 Mz 5.83 dem q Factar

] O

Date 30 JUN2017 10.14.38
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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Date 30 JUN2017 10:3538

(®)
M Offset 1510 06 w RBW 3 kHz RefLevel 35.00 Gém  ONSel 15.10 08 w RBW 3 KAz
b Al 30 dB  SWT 532 us & VBW 10 kHz Mode Auto FFT b Al 30 dB  SWT 2 ps @ VBW 10 kHz Mode Auto FFT
f@1Pk Ma: f@1Pk Ma:
i ML 25.42 dbm)| i ML 15.79 dBm|
a0 - il 1850267900 GHz| a0 H 1 1000 GHzZ|
- [ 26.00 d8| i 26.00 d8|
- e 210700000000 kiHz| - 416700000000 ki4z|
50554 5842.4)
104 16,4
4 P ]
i da i da > 2 LS8
T8/
-10 -10
M A\
20 - 20
o 1 P
30 - . .30 dB . :
v i Y v "
40 B 40 o8
T Fhsans, g
b, =iy 0 db Lk Bl
P A o
60 dm 60 dm
| CF 1.8502 GHz 1001 pts Span 1.0 MHZ | CF 1.8502 GHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 18502678 GHz 25,42 dém 8 down | 310.7 kHz M1 1 1.BED204 GHz 15,78 dém 8 down | 316.7 kHz
1 1 1.8500442 GHz 0,56 dBm nels. 5,00 d8 1 1 18500412 GHz -10.11 dam nels. 5,00 d8
T2 1 1.8503548 GHz -0.50 dem Q factor | 5955.4- T2 1 16503578 Grz =.93 dem Q factor | SE42 4
i T

T e

)|

Date 30 JUN2017 10.58:51

Middle Channel

Middle Channel

Date 30 JUN2017 10:36.34

RefLevel 35.00 Gém  ONSel 15.10 08 w RBW 3 KAz RefLevel 35.00 Gém  ONSel 15.10 08 w RBW 3 KAz
b Al 30 dB  SWT 532 us & VBW 10 kHz Mode Auto FFT b Al 30 dB  SWT 2 ps @ VBW 10 kHz Mode Auto FFT
f@1Pk Ma: f@1Pk Ma:
i ML) 24.89 dbm)| i I ML) 17.37 dBm)|
3 I 1.880029000 61z o [ 1.88001 3000 61z
~ i AN | i 26.00 48| . i ndis 6.00 d8)|
20 R 16700000000 kiHz| 20 I Bw 3. 700000000 kHz|
Fhyctor 5996.6 T e actor 6070.61
16,4 16,4 I
S =
da 1 da £ M
a \ 8 7
-0 ~ -0 .
Y A
20 20
\\ ki
30 .30 dB
o
. N
40 B 40 8 i
M -
s s
S0 S0 =
60 dm 60 dim
|CF 1.68 GHz 1001 pts Span 1.0 MHZ |CF 1.68 GHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8ED0ZE GHz 24,80 dém 8 down | 316.7 M1 1 L.8ED01] GHz 17,37 dém 8 down | 309,
1 1 15756412 6 -0.93 dBm nels. 1 1 15756482 GHz &8 dBm nels.
T2 1 1.6801578 G -1.18 dem q Factar | T2 1 1.6801558 GHz 2 dem q Factar |
[ T I T
Date 30 JUN2017 109606 Date 30 JUN.2017 10:58:58
00°dBrm  OffSet 1510 8 w RBW 3 KAz RefLevel 35.00 Gém  ONSel 15.10 08 w RBW 3 KAz
30 dB  SWT 532 us & VBW 10 kHz Mode Auto FFT b Al 30 dB  SWT ps @ VBW 10 kHz Mode Auto FFT
f@1Pk Ma:
i ML) 24.68 dp i ML) 16.20 dBm)|
a0 1.90986 7900 GHz| L 1.909803000 GHz|
20 A { ndi £ i nadiy 26.00 d|
= » ¥ 5700000000 ki4z
5 na ok W 6049.7
10 df r 10 df
4 da 4 da
A
-10 -10
W
20 - 20
4 Iy A
o W,
30 : . .30 dB -
i ", A W
40 B ol : 40 B L "
o N i "
'QE:::A Mdachng " ‘J#.r N,
& 51 By oo
60 dm 40 dim
| CF 1.9098 GHz 1001 pts Span 1.0 MHZ | CF 1.9098 GHz 1001 pts Span 1.0 MHZ
Marke Marke
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | | Y-value | Function | Function Result |
M1 1 19098675 GHz 24.68 dBm 8 down | 312.7 kHz M1 1 [ 16,20 dém 8 down | 3157 kHz
1 1 1.5095432 G ~1.23 dBm nels. 26.00.d8 1 1 1.5095422 GHz -10.02 dam nels. 35,0
T2 1 1.9099558 -1.51 dem q Factar | £107.9 T2 1 1.9099578 Gz 1 dem q Factar |
‘ ] O

)|

Date 30 JUN2017 110032
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

un}
Offsel 14.40 0b w RBW 100 kHz Offsel 1510 0B w RBW 10L
b Al 30 dB  SWT 10 is & VBW 300 kHr  Mode Auto FFT SWT 10 pys & Mode Auto FFT
@17k M
Mi[1) 17.13 diim)| Mi[1) 1693 dium)|
. 82553100 MHz] . i 100 GHz|
. ndis 26,00 d8 . i 26.00 d8|
-~ . LG 4725000000 MHz| Hie ™ 4.705000000 MHz|
wd A 1747 wd 493.5)
a . T a -
T 1 5 !
- | s !
mAA A ap. > —
-0 -0
50 50
40
| CF 826.4 MHz 1001 pts Span 10.0 MHZ | CF 1.8524 GHz 1001 pts Span 10.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B2E.531 MAz 17,13 dém 8 down | M1 1 LBE1E3] GHz a 8 down | 4,705 MHz
1 1 824,032 Mz 13.04 dam nels. 1 1 1.850042 GHz nels. 25.00.d8
T2 1 528,758 MHz -8.22 dem Q factor | T2 1 1.854748 GH qQ factor | 393,5

)|

Date 30 JUNZOIT 149149

[

I )|

Date 30 JLUN201T 120524

Middle Channel

Middle Channel

RefLevel 30,00 dém  Ofset 1440 06 w RBW RefLevel 30,00 dém  Ofsel 15,10 0B w RBW 10C
b Al 30 dB  SWT 10 ps & VBW 300 kHz  Mode Aiuto FFT b Al 30 dB  SWT 10 45 & VBW 300 kHr  Mode Auto FFT
@17k M @17k M
TR 17.03 dBm)| TR 6 dBm)|
. 836,97900 Mz . i 1.87913100 GHz
. ,‘ . ——dil_ 26.00 d8
N PP L i it 1705000000 MHz
10di Qlactor wd actor 3 4090 4
i
a a -
B B ¥
a0 10 5 ¥
_| \
-20 B .20 dby y W
A, I\‘
i e | -amuan . -
-0 -0
50 50
40
| CF 836.% MHz 1001 pts Span 10.0 MHz |CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 635.979 MAz 17,03 dém 8 down | 4 M1 1 1876131 GHz 16,95 dém 8 down |
1 1 834042 Mt 5.85 dam nels. 1 1 1.877552 GHz 58 dBm nels.
T2 1 638.758 Mz -8.57 dem q Factar | T2 1 1.882358 GHz 5 dem q Factar |

)|

Date 30 JUN2017 149218

I )|

Date 30 JLUN201T 120552

Highest Channel

Highest Channel

)|

Date 30 JUN 2017 14.12:46

RefLevel 30,00 dém  Ofsel 1440 0B w RBW 100 kHz RefLevel 30,00 ém  Ofset 15,10 0B w RBW 100 kHz
b Al 30 dB  SWT 10 is & VBW 300 kHr  Mode Auto FFT b Al 30 dB  SWT 10 45 & VBW 300 kHr  Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
M) ML)
g 11
. Y —_nd 26,00 d8 . Y —pdB
. i ~ 1715000000 Mz . maiadi b 1605100000 Mz
o © 129.4 o | Q factor 406.0
a
n i
-1 :
-20 db
S O Laprah Moy
-0 -0
50 50
40
CF 846,06 MHz 1001 pts Span 10.0 MHz | CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marke:
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B45.731 MAz 17,21 dém 8 down | M1 1 905341 GHz 7.65 dém ndB down | 4,685 MHz
1 1 44,042 bt 5.42 dBm nels. 1 1 &7 dBm nels. 25.00.d8
T2 1 543.958 Mz 2.03 dem q Factar | T2 1 a 5 dem q Factar | 406.0
i 1

(L

Date 30 JUN2017 120621
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wwaian, FCC RF Test Report

Report No. : FG761702-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

: [T
Ref Leval 30.00 GBm  Offset 15.10 98 & RBW 100 khz
o ALL 30d8  SWT 10 ps e VBW 300 kHz  Made Auto FFT
e
ML) 17.01 dBm|
1.71153100 6Hz
20 —ndiy 26.00 d8
o . 1.605000000 MHz
104 Qfactor o 164.5)
[ \
7 ks
/ v
10,48 f L
A LA
20 di f ¢
" ey | A~
o ek
A0
S0 dBm
<0
CF 1.7124 GHz 1001 pts Span 10.0 MHz
[ Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
ML 1 1 dem . down 4,695 MHz
T1 i nds da
T2 1 q factor
Y

Date 30.JUN.2017 135210

Middle Channel

(o=
‘ (F]
Ref Leval 30.00 GBm  Offset 15.10 98 & RBW 100 khz
o ALL 30d8  SWT 10 ps e VBW 300 kHz  Made Auto FFT
e
ML) 17.13 dBm)|
i 1.73178100 GHz
20 ; T — hdB 26.00 dB
" i i G T 4.605000000 MHz
a Qlacto 1688
/ \
a T
7 =
7 v
e, b 1
10 7 \
i \ by
A minr L
Reln o = - —
A0
S0 dBm
<0
| CF 1.7326 GHz 1001 pts Span 10.0 MHz
[ Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result |
ML 1 1 = 17,13 dém . down 4,695 MHz
T1 i nds da
T2 1 q factor

Y

Date: 30.JUN 2017 1356238

Highest Channel

Ref Level 30.00 dBm  Offset 15.10 dB = RBW 100 kHZ
bo Att 3068 SWT 1€ s @ VBW 300 kHz
(@ 1Pk Max

Made Auta FET

CTTEY] 7
, 175173100 GHz|
A i 76.00 d8
1.605000000 MHz

wr 379,14
/ \
[ _"

7 v
15 1

S Il \n

| CF 1.7526 GHz
[ Marker
Type | Ref | Trc |

ML 1

1001 pts

Span 10.0 MHz

X-valug | ¥-valug | Function |

Function Result

|
e down 4555 MHz

11 i nds
T2 1 Q factor
Y

Date 30.JUN2017 1353.06
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GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

CDMA BCO (1xRTT)

CDMA BC1 (1xRTT)

Lowest Channel

Lowest Channel

26,00 48|
00000 Mz
529.1

7]
m Offset 14.50 B w RBW 30 ks 3t Offsel 1530 0B w RBW 30 F
bo Au 3008 SWT 3.3 ps @ VBW 100 kbz  Mode Auto FFT bo Au 3008 SWT 6335 @ VBW 100K Mode Aito FET
(@ 1Pk Max (@ 1Pk Max
CITEV 19.89 dbim| ML) 20,42 dim
N N 501770 MHz| N __ 1.85180540 GHz

\ 26.00 d8
\, 1438600000 Mi4z]
1267.3

I )|

Dale 8JUL2017 21.04.45

30 i
0 0
50 50
&0
| CF 624.7 MHz 1001 pts Span 2.0 MHz | CF 1.85125 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 825,0177 Mz 16,80 dém 8 down | i M1 1 18518054 GHz 20,42 dém 8 down | 14386 MHz
1 1 823.9867 Mz -6.08 dBm nels. 1 1 1.8505307 GHz ~5.27 dBm nels. 25.00.d8
T2 1 B25.4113 Mz -6.01 dem Q factor | T2 1 1.8519693 GHz ~5.43 dem Q factor | 1287.3

I )|

(L

Date 3.JUL2017 20.07:20

Middle Channel

Middle Channel

I )|

Date 8.JUL2017 21.08:08

RefLevel 30.00 G8m  OFSel 14.50 06 w RBW 30 % Ref Level 30.00 gém  Offset 15,90 48
b Al 30 dB  SWT 63,3 ys @ VBW 100 kHz  Mode Auto FFT b Al 30 dB  SWT 63,3 s Mode Auto FFT
f@1Pk Ma: f@1Pk Ma:
ML) 19.7% dBm)| EITEY] 20.97 dbm)|
1 836.,80770 Mz| ¥ 1.88001800 GHz
- PN E A S S ST S 26.00 dB . p e - 6.00 dB
By L 00000 Mz / Bw Z
wd Qlactor N 587.4 wd Q tactor
/ \ / \
a -~ a v t
‘\‘ X
108 + 1 1 =
o ~ ]
-0 o3 -0 oy
0 0
50 50
&0
| CF 836.52 MHz 1001 pts Span 2.0 MHz |CF 1.68 GHz 1001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836,8077 MHz 16.74 dém 8 down | 14245 M1 1 L.8EDO1E GHz 20,07 dém 8 down | 14306 MHz
1 1 835.8087 M 01 dBm nels. 1 1 15792847 GHz ~4.74 dBm nels. 5.0 d8
T2 1 837,2333 MHz -6.67 dem Q factor | T2 1 18807153 GHiz -4.87 dem Q factor | 1314.2

I )|

(L

Date 3.JUL2017 200754

Highest Channel

Highest Channel

Ref Level 30.00 dém  OffSet 14.50 dB w RBW 30 kHz

Ref Level 30.00 dém  OffSet 1530 dB & RBW 30 kHz

I )|

Date 8.JUL2017 210643

b Al 30 dB  SWT 63,3 ys @ VBW 100 kHz  Mode Auto FFT b Al 30 dB  SWT 63,3 ps @ VBW 100 kHz  Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
20,13 dB: K Mi[1]
2 & 800430 MHz| .
. Y N W A e 26,00 d8 . B e
/ 1600000 Mz Bw
10 d 505 10 d
/ - r
a L 4 /
5 / A
7 . 20 dib
-30 db
-0 -0
50 =0
40
CF 848,31 MHz 1001 pts Span 2.0 MHz |CF 1.90875 GHz 1001 pts Span 2.0 MHz
Marke: Marke:
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Function | Function Result |
M1 1 848, 0043 Mz 20,1 8 down | M1 1 19085581 GHz 8 down | 14446 MHz
1 1 847.5957 M nels. 1 1 1.50802 nels. 5,00 d8
T2 1 84,0213 Mz 5.56 dem q factor | T2 1 1.50947 q Factor | 21.3

I )|

. .

Date 3.JUL2017 2008:20
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GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

Occupied Bandwidth

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : IHDT56WK1

Mode GSM850(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.241 0.242
Middle CH 0.243 0.245
Highest CH 0.242 0.244
Mode GSM1900(MHz)
Mod. GSM EDGE class 8
Lowest CH 0.243 0.249
Middle CH 0.242 0.244
Highest CH 0.243 0.243
Mode WCDMA Band V(MHz) WCDMA Band li(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.15 412 413
Middle CH 413 413 412
Highest CH 4.14 413 412
Mode CDMA BCO(MHz) CDMA BC1(MHz)
Mod. 1XRTT 1XRTT
Lowest CH 1.27 1.28
Middle CH 1.27 1.28
Highest CH 1.27 1.28
Sporton International (KunShan) INC. Page Number : A19 of A38

Report Issued Date : Jul. 31,2017

Report Version

: Rev. 01
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BPORTGN LAB. FCC RF TeSt Report Report No. : FG761702-01A

GSM850 (GSM) GSM850 (EDGE class 8)

Lowest Channel Lowest Channel

o
|
RefLevel 24.40 dém  OFSel 14.40 08 RBW 10 bH: Ref Level B Ofset 144008 RBW 10 0H:
b AlL 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auta FFT b AlL 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auta FFT
f@1Pk Ma: @17k M
i h W, CTTEY a0 i MI[1]
0.8 Ve i 67900 Miiz i ;
25 A" « (“Lnn 240759 kiiz] 25 . A c B
10 : W i 3
0 d8 0 d8 - -
\ /.
10 = — 10 L
A ok S Y
30 df - S 304 J \
50 dam 50 dam
| CF 824.2 MHz 1001 pts Span 1.0 MHZ | CF 824.2 MHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 824, 2679 MA 2 dem | M1 1 24,197 WAz 24,91 dém |
1 1 824 079121 Mz 17.56 dBm Gee Bw 240.750240759 kHz 1 1 824 079121 Mz 11.50 dam Gee Bw 241.758041758 kHz
T2 1 824 31588 MHz 16.97 dem T2 1 824 320879 Mz 11.31 dem
- - T e
Date 30.JUN2017 095534 Date 30 JUN2017 10:20.29
Ref Level M Offsel 144008  RBW 10 kHz Ref Level N Offsel 144008  RBW 10 kHz
b AlL 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auta FFT b AlL 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auta FFT
f@1Pk Ma: @17k M
a0 d b, IS Mi[1) 3 dBm| a0 d Mi[1) a8 dium)|
D gL 696.095000 MiHz D 896422000 MiHz
20 e A" g Bw 757242757 kidz| SR Pass 244755244755 k
0 E — 0 -
0di " 0di 7
10 - 10 —~
.y -
r \ o
| 208 y
e i <
30 d - 30 d -
s ’
= i P
| CF 836.4 MHz 1001 pts Span 1.0 MHZ | CF 836.4 MHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 £35.395 MK 31,62 dém | M1 1 636.422 MAz 5,88 dBm |
1 1 838279121 M 18.16 dam Gee Bw 242757242757 kHz 1 1 838279121 Mz 11.56 dam Gee Bw 244 75844755 kHz
T2 1 836.521878 MH2 17.67 dem T2 1 836.,523876 MH2 12:11 dBm
T T
Date 30 JUN.2017 08:56.02 Date 30 JUN.2017 10:21:04

Highest Channel Highest Channel

Ref Level M Offsel 14.40 68 RBW 10 kHz Ref Level n Offsel 14.40 68 RBW 10 kHz
b AlL 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auta FFT b AlL 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auta FFT
@17k M @17k M
a0 ¢ X. ap i ML) 25.14 dBm)|
. \"’ i i 848.806000
20 v T -y 213756243756 k
< > < =
3 7 10 b g
/ \ / \
0 db 7 \ 0 db 7 X
\ / \
-1 == -1 - %
20 df 7 20 d8
30 dl i 04 :
7 i ~
50 dRm 50 dRm
CF 848.8 MHz 1001 pts Span 1.0 MHZ CF 848.8 MHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 648.822 1 31,77 dém | M1 1 648.805 MAz 25,14 dém |
1 1 B48 579121 M 16,56 dam Gee Bw 241.758041758 kHz 1 1 B48 578122 Mz 10,83 dam Gee Bw 243,758043755 kHz
T2 1 B848.520879 MH2 17.06 dem T2 1 848921878 MH2 11 dem

] O

] Wi e

e 30 JUN 2017 0856 30 Date 30 JUN2017 102140

g
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GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

(o)
(®)
M Offset 151098 RBW 10 kHz RefLevel 35.00 gém  ONsel 15,1098 RBW 10 KAz
b Al 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auto FFT b Al 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auto FFT
f@1Pk Ma: f@1Pk Ma:
o ; Ti[1]) an T[] 1.32 de
LA,
o Mcg B Occ By
20 20 .
W
184 7 \ 104 7
’ \ /
/ \ /
0 de 0 de -
./ [ \
-0 > o T -10 f X
" / Y
v ) \
20 - - 20 - e
-30 gt 5 3048 1
30 dh ” =
50 db
60 dm 60 dm
| CF 1.8502 GHz 1001 pts Span 1.0 MHZ | CF 1.8502 GHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1.8ED216 GHz 28,07 dém | M1 1 5 21,32 dém |
1 185007812 GHz 15.45 dam Gee Bw 242757242757 kHz 1 1 6.49 dBm Gee Bw 249,751248751 kHz
T2 1.85032088 GH2 16.05 dem T2 1 1.85032488 GH2 B.48 dem

Date 30 JLUN2017 10,4215

T . .

Date 30 JUN2017 114636

Middle Channel

Middle Channel

RefLevel 35.00 gém  ONsel 15,1098 RBW 10 KAz RefLevel 35.00 gém  ONsel 15,1098 RBW 10 KAz
b Al 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auto FFT b Al 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
N M) 29,01 dim| N M) 21.08 dBm|
L . T 1.860631000 GHz| a0 1880005000 GHz|
\w 241758241758 kiiz] [} 213.756243756 kiiz
20 20 5 o
10 di Y. 10 di rid” Lrp
f r
0 de . 0 de b
/ \ B
Y, Vi \ / \
-10 o -10 ;
/ Y ey
20 - 20
30 dB Ly 30 db 3
R ~ A\
4l et - 40 o8 ” =
5008 0 dbm— I
60 dm 60 dm
|CF 1.68 GHz 1001 pts Span 1.0 MHZ |CF 1.68 GHz 1001 pts Span 1.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.8ED031 GHz 25,01 dBm | M1 1 1.8ED005 GHz 21,08 dém |
1 1 187987912 & 14.86 dBm Gee Bw 241.758041758 kHz 1 1 187987812 GHz 6.56 dBm Gee Bw 243.756243756 kHz
T2 1 1.80012088 G 15.06 dem T2 1 1.88012188 GHz dem

T Tooaw

Date 30 JLUN2017 104242

- (L

Date 30 JUN.2017 11.47:10

Highest Channel

Highest Channel

Date 30, JUN2017 10:431%

Spectrum
00°GBm  OffSet 151048 RBW 10 KAz RefLevel 35.00 gém  ONsel 15,1098 RBW 10 KAz
30 dB  SWT 189.6 s & VAW 30 kkz Mode Auto FFT b Al 30 dB  SWT 189.6 s & VAW 30 kkz Mode Auto FFT
f@1Pk Ma:
i 29.00 dn i ML)
a0 1.909867900 ¢ L 3
i ; 242.75 i e e By
L] I
10 df . 10 df >
7 \
0 de 1 2 0 de -
/ \ 3
10 L -0 .
\ / \
20 - - 20 . -
'\ s % \
30 .30 dB
30 7 o 30
-40.8 = - 4048 ¢ N
508 .
60 dm 40 dirm
| CF 1.9098 GHz 1001 pts Span 1.0 MHZ | CF 1.9098 GHz 1001 pts Span 1.0 MHZ
Marke Marke
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 19098675 GHz 25.00 dém | M1 1 1009792 GHz |
1 1 160967912 G 14.25 dBm Gee Bw 242757242757 kHz 1 1 160967812 GHz Gee Bw 242757242757 kHz
T2 1 1.50992188 & 14.63 dem | T2 1 1.50992188 GHz |

Date 30 JUN2017 11.49.02
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GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Offset 144046 RBW 100 iz E Offset 15,10 6 z
o At 308 SWT 16 s @ VBW 300 kHz _ Made Aiito FET o At 308 SWT 10 s @ VBW 300 kHz _ Moda Auto FET
(@10 Mo (@10 Mo
17,18 dim| L]
2 5.53100 Miz] )
. - — 1145854196 Mz . 1115884116 M
10 d . i i 5
/ / \
a ‘ a 7 ‘
- / . J \
o / o 4

-0 =0
50 50
&0
| CF 626.4 MHz 1001 pts Span 10.0 MHz |CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 BZE.5 17,18 dém | M1 1 LBE1E3] GHz |
1 1 7.78 dBm Gee Bw 4,145854146 MHz 1 1 18503431 GHz Gee Bw 4115834116 MHz
T2 1 828 36793 MHz 5.16 dem T2 1 1.6543575 Grz 5.08 dem

Date 30 JUN2017 149532

woo e

- (L

Date 30 JLUN2017 134946

Middle Channel

Ref Level 30.00 gém  ONSet 14.40 g8 Ref Level 30.00 gém  Offset 15,10 8
b Al 30 dB  SWT 10 ps & VBW 300 kHz  Mode Aiuto FFT b Al 30 dB  SWT 18 ps Mode Auto FFT
@17k M @17k M
Mi[1) 17.20 dium)| Mi[1) 17.11 dBim)|
83553100 MHz] 1.87913100 GHz
20 20 o
F 1.12567 4126 Miz| 1.125674120 Miz|
10 ds L 10 ds
/ /
a H a
f
= I b
10 : 10
-20 B ) -20 dby
R ‘ R e
0 0
50 50
&0
| CF 836.% MHz 1001 pts Span 10.0 MHz |CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | | Function | Function Result |
M1 1 695.531 MAz 17,20 dém | M1 1 L.876131 GHz |
1 1 534.34206 M Gee Bw 4,125874126 MHz 1 1 18779421 GHz Gee Bw 4,125874126 MHz
T2 1 838 36793 MHz 5.14 dem T2 1 1.6820675 GHz

Date 30 JUN.2017 14.16.00

G

Date 30 JLUN2017 135014

Highest Channel

Highest Channel

RefLevel 30,00 dém  Ofset 144008  RBW 100 kHz RefLevel 30,00 dém  Ofset 15,1008 RBW 100 kHz
b Al 30 dB  SWT 10 45 & VBW 300 kHr  Mode Auto FFT b Al 30 dB  SWT 10 45 @ VBW 300 kHr  Mode Auto FFT
(@ 1Pk Max (@ 1Pk Max
Y] a5 dbim|
B45 73100 MHz] 1.906 0 GHz
20 20 :
1.135864190 Mz i 1.125674120 Miz|
10d % 10d ‘_
/ ‘f
a - a
/
0 / S
-20 o ’I -20 db {
\- "\ "J
a VA
A0au AT o
-0 -0
50 50
40
CF 846,06 MHz 1001 pts Span 10.0 MHz | CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marke:
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | | Y-value | Function | Function Result |
M1 1 45,731 MRz 17,15 dém | M1 1 16,98 dém |
1 1 B b 4 dBm Gee Bw 4135884136 MHz 1 1 15055421 GHz 7.80 dBm Gee Bw 4,125874126 MHz
T2 1 a4 Mz .34 dem T2 1 1.9096675 GHz 5.45 dem

Date 30 JUN2017 141628

T e

G

Date 30 JLUN2017 135042
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Start 80.0 MHz 28005 pts Stop 9.0 GHz Start 80.0 MHz 28005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions

Rongetow | Rangeup | Frequency | mowerAbs | Aumit___| Rongetow | Rangeup | | Frequency | mowerAbs | Aldimit
30,000 WMHz 20.000 MHz 367.75362 M -37.60 dim | 30,000 WMHz 20.000 MHz | 0.30725 MH: 37,50 dm | g
1,000 GHz 90, 36,77 dém 855,000 MHz 1,000 GHz 8
3.000 GHz 2 -35.13 dém 0.5 3.000 GHz | -35,85 dBm 3.65 d8
7.000 GHz 1,000 MHz 5 -31.83 dam 1853 d8 1,000 MHz -31.67 dam -18.67 8
5.000 GH2 1.000 MH=2 7.03462 GHX -34.68 dém -21.68 d8 1.000 MH=2 7.05537 GHr -34.32 dBm -21.32 d8
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Spectrum

Ref Level 24 40 dBm  Offset 14 40 08 Mode Auto Swesp

unt 10/10

hech T

3 _fPURIOUS_LINE_ABS_ Pag

Spectrum

Ref Lavel 24 40 dBm

Offset 14 40 d8 Mode Auto Swesp

S an]
20 AbANI Gheck

iPURIOUS A
10 dgm
a

Date 30 JLUN2017 100612

&0 &0
704 70d
Start 80.0 MHz 28005 pts Stop 9.0 GHz Start 80.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rongetow | Rangeup | Fraguency | mowerabs | aumit | Rongetow | Rangeup | | Eraguency | mowerabs | Atimit |
30,000 WMHz 20.000 MHz =, 38,10 dim | -25.10 d8 30,000 WMHz 20.000 MHz | -37.10 dm |
855,000 MHz 1,000 GHz 36,17 dém -23.17 dg 855,000 MHz 1,000 GHz 40 dBm
1.000 GHz 3.000 GHz -35,63 dém 3d8 1.000 GHz 3.000 GHz | 2 -35,21 dém
3,000 GHz 7.000 GHz 1,000 MHz -31.24 dam -18.54 d8 3,000 GHz 7.000 1,000 MHz 8 -30.85 dam
7.000 GH2 9.000 GHz2 1.000 MHz -34%.32 dBm -21.32 d8 7.000 G 9.000 1.000 MHz 855468 GH -34.65 dBm -21.65 dB
T T T e
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FCC RF Test Report

Report No. : FG761702-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

>f)

Ref Level 25 10 dBm  Offset 15 1098 Mode Auto Swesp

Ref Level 25 10 dBm  Offset 15 1098 Mode Auto Swesp

Date 30.JUN2017 10:50 56

Date 30 JUN2017 115334
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50 cfes
&0 B &0 4n
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Start 90.0 MHz 48006 pts Stop 191 GHz Start 90.0 MHz 48006 pts Stop 191 GHz
| Spurious Emissions [ Spurious Emissions
Range low | Rangeup | RAW | Frequency | PowerAbs | Range low | Rangeup | Frequency | PowerAbs | alimit
30.000 MHz 1.000 GHz 1.000 MHz | §35.80555 M 36,47 dem 30.000 MHz GHz 931.89155 MHz | -36.00 dém
1,000 GHz 00 93 36,20 dam | 1,000 GHz HE 35,80 dam |
1815 GHz 35,66 dam 1815 GHz GHz -35,65 dam
0 | 30,74 dém 0 GHz GHz | -30.18 dém
1,000 MHz -22.13 dam 7.000 GHx 13.500 GHz 1,000 MHz -22.69 dam
13.600 GHz 19 100 GHz 1,000 MHz 1594106 GHZ 29,30 dim 13.600 GHz 19 100 GHz 1,000 MHz 5 -30.71 dBm
T i T
Date 30 JUN201T 10:48:23 Date 30 JUN.2017 1150 56
(o) (o)
(®) (®)
Ref Level 25 10 dBm  Offset 151008 Made Auto Sweep Ref Level 25 10 dBm  Offset 151008 Made Auto Sweep
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Start 90.0 MHz 48006 pts Stop 191 GHz Start 90.0 MHz 48006 pts Stop 191 GHz
| Spurious Emissions [ Spurious Emissions
Range Lav Frequency | PowerAbs | Range low | Rangeup | Frequency | PowerAbs | alimit
30.000 MHz 470.40230 MHz | £.75 dEm 30.000 MHz 1.000 GHz B43.18001 MHz | -36.34 dEm -23.34 08
1,000 GHz 69108 GHz | -37.10 dam | 1,000 GHz 5 1.63153 GHz | 36,44 daim | 23,44 d
1815 GHz 296143 GHz | -35,36 dém 3,000 295054 GHz | -35,44 dBm 44 dB
3.000 GHz £ 84327 GHz -29.76 dBm 7.000 G £.42082 GHz -29.77 dém 16,77 d8
7.000 GHx 11 86126 GH: -33.07 dBm -20.07 d8 13.800 & 11.97628 GH: -32,25 dém -19.25 dB
13.600 GHz2 19.100 GH2 1.000 MHz 16.34057 GHx -30.64 dBm -17.6¢ di 19.100 GH2 1.000 MH2 15.83304 GHx -28 dem -15.99 d8
! ) ! )
Date 30 JUN.2017 10.4838 17 115213
=) [F]
Ref Level 25 10 dBm  Offset 151008 Made Auto Sweep Ref Level 25 10 dBm  Offset 151008 Made Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 vax @1 vax
20 qhpi fheck Abs 20 dhpis g Als
" ling _fPURIOUS_LINE_ABS_ PAkE " ling _fPURIOUS_LINE_ABS_ PARS
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=0 = — =0 L
50 S50
&0 dB &0 dB
70 70
Start 90.0 MHz 48006 pts Stop 191 GHz Start 90.0 MHz 48006 pts Stop 191 GHz
| Spurious Emissions [ Spurious Emissions
Range low | Rangeup | RAW | Power Abs | allmit Range Lav Range Up | | |
30.000 MHz 1.000 MHz | ~35.96 dim ~22.96 4B 30.000 MHz 1.000 Grz 38139661 MHZ |
1,000 GHz ~37.15 dam | -24.15 dB 1,000 GHz H
1815 GHz -35,58 dam - 1815 GHz 3,000 GH:
100 GHz 8 -30,60 dém 100 GHz 7.000 GHz -30,65 dBm
7.000 GHx 13.800 GHz 12.39208 82 dém 7.000 GHx 13.800 G -33.37 dBm
13.600 GHz 19100 GHz 1,000 MHz 1635511 GHz 29,88 dim 13.600 GHz 1,000 MHz 2 -25.28 dem
T i T

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number
Report Issued Date
Report Version

Report Template No.: BU5-FG22/24/27 Version 1.2

: A31 of A38
: Jul. 31, 2017
Rev. 01




GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Ref Level 24 40 dBm  Offset 14 40 08 Mode Auto Swesp

Ref Level 25 10 dBm  Offset 15 1098 Mode Auto Swesp

Date 30, JUN2017 142657
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Start 80.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | Power Abs | allmit
Ronge towe |  Rengeup | | eowerabs | Athmit | 30.000 MHz 1.000 GHz 3.13 d8
30,000 WMHz 000 WHE 35,43 dBm | -23.44 08 1,000 GHz 1.845 -19.45 dB
855,000 MHz 1815 GHz 3,000 6 d8
1.000 GHz | ] 35,82 dBm 0 GHz 7.000 G | 18,74 d8
3.000 GHz 1.000 MHz B -31.79 dam 9 7.000 GHx 13.800 & 1.000 MHz 12 42646 G -19.15 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.06037 GHz 34,33 dgm -21.33 d8 13.600 GHz 19 100 1,000 MHz 1530685 GHZ -30.86 dBm -17.86 d8
Date: 30 JUN.201T 142424 12:18.07
Ref Level 24 40 dBm  Offset 14 4008 Made Auto Sweep Level 25 10 dBm  Offset 151008 Made Auto Sweep
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Rangelow | Rangeup | | Fraquency | PowecAbs | atimit | 50.000 MHz 1.000 5rz ©21.55157 Mz ~36.54 dBm .54 ds
30,000 WMHz 0060 Mz | -37.77 dBm | 1,000 GHz 45 Gz | 36,79 dém | 23,79 dB
855,000 MHz 0870 M -35.76 dam 1815 GHz 3,000 -35,35 dam 5 de
1.000 GHz | 2.91638 GHz -35,86 dém 0 GHz 7.000 G | -30,85 dém 17,85 d8
3.000 GHz 1.000 MHz 5.96925 GH: -31.32 dém 7.000 GHx 13.800 & 1.000 MHz 11.93904 & -33.11 dém -20.11 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.10386 GHz -35.33 dgm 13.600 GHz 19 100 G 1,000 MHz 16 98442 GHZ -30.84 dBm -17.84 d8
Date: 30 JUN.201T 14.25 40 17 12942
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Rangelove |  Range up Fraquency | PowerAbs | atimit | 50.000 MHz 1.000 5z 531.03188 MHz -36.52 dbm
30,000 WMHz 20,000 M 233,91554 MHz | -37. | -2 1,000 GHz
855,000 MHz 1,000 G 36,68 dam -2 iHz
1.000 GHz 3.000 GHz o | -35,80 dém -22,50 d8 GHz o | -31,01 dém
3.000 GHz 7.000 GHz 1.000 MHz -31.51 dém -18.51 dB GHz 1.000 MHz = 8 dam
7.000 GHz 9.000 GHz 1,000 MHz -34.64 dim -21.64 d8 13.600 GHz 1,000 MHz -30.84 dBm -17.84 d8
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FCC RF Test Report

Report No. : FG761702-01A

WCDMA Band IV (RMC 12.2Kbps)
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FCC RF Test Report

Report No. : FG761702-01A

CDMA BCO (1xRTT)

CDMA BC1 (1xRTT)

Lowest Channel

Lowest Channel
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Ronge towe |  Rengeup | Fraquency | powerabs | Atdimit | 30.000 MHz 1.000 GHz B02.24788 MHZ ~36.22 dEm
30,000 WMHz 20,000 Mz 60520 WMz | 37,40 dBm | -24.49 0B 1.845 Gz | ~36.89 dimn |
855,000 MHz 1,000 G 36,25 dim -25.25 dB 1815 GHz 3,000 34,62 dim
1.000 GHz | -35,07 dém 23,07 d8 3.000 GHz 7.000 G |
3.000 GHz 1.000 MHz -31.58 dém -18.58 dB 7.000 GHx 13.800 & 1.000 MHz
7.800 GHz 9.000 GHz 1,000 MHz 721185 GHz 33,92 dBm 20,92 db 13.600 GHz 19 100 1,000 MHz 15.37971 -17.18 d8
] [ Ready  RRARNINY W8 4 ] )
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Rongetow | Rangeup | | powsrabs | timit | 30.000 MHZ 1.000 Gz 30225 MHz -36.10 dem
30,001 36.89405 MHz | ~36.85 B | -23.85 dB 1,000 GHz 45 GHz | ~36.,65 dBm |
855,000 MHz -37.,35 dém 1,918 GHz 3.000 -35,53 dBm
1.000 GHz | -30.75 dBm 3.000 GHz 7.000 G 1] | -30.52 dBm -17.52 dB
3.000 GHz 1.000 MHz -31.75 dBm 7.000 GHx 13.800 & 1.000 MHz -33.09 dam -20.09 dB
7.800 GHz 9.000 GHz 1.000 MHz -33.58 dBm -20.59 di 13.600 GHz 19100 & 1.000 MHz 1855181 & 1651 di
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Ronge Lovi |  Range up Bower Abs | atimit | 30.000 MHZ 1.000 Gz 1.000 MHz | G50.00750 MHE
30,000 MHz ©20.000 M ~37.73 B | -24.73 dB 1,000 GHz 45 GHE GHz | ~36.45 dBm |
855,000 MHz 1.000 G =37.44 dBm ~24.44 dB 1,915 GHz 3.000 GM: -35.20 dBm
1.000 GHz 3.000 GHz 1] | -36,54 dBm -23.54 dB 0 1] | -29,52 dBm
3.000 GHz 7.000 GHz 1.000 MHz H: -31.73 dBm -18.73 d8 1.000 MHz = dam
7.000 GH2 5.000 GH2 1.000 MHz 8.09392 GHr -34%.34 dBm -21.34 dB 1.000 MHz 16.17401 -29.09 dBm
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= iaa. FCC RF Test Report Report No. : FG761702-01A
Frequency Stability
Test Conditions | Middle Channel G(SGMSBI\:;’ (E[?Gsév'flggs 5 zEEJL
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0024
40 Normal Voltage 0.0024 0.0084
30 Normal Voltage 0.0024 0.0060
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0012 0.0036
0 Normal Voltage 0.0036 0.0143
-10 Normal Voltage 0.0036 0.0012 PASS
-20 Normal Voltage 0.0060 0.0048
-30 Normal Voltage 0.0060 0.0096
20 Maximum Voltage 0.0108 0.0036
20 Normal Voltage 0.0024 0.0012
20 Battery End Point 0.0084 0.0120
Note: Normal Voltage = 3.82V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V
Test Conditions Middle Channel Gs(gn;'?n(;o (Eggll\inl?:sos 8) Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011 0.0032
40 Normal Voltage 0.0037 0.0016
30 Normal Voltage 0.0037 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0037
0 Normal Voltage 0.0027 0.0027
-10 Normal Voltage 0.0043 0.0037 PASS
-20 Normal Voltage 0.0027 0.0021
-30 Normal Voltage 0.0005 0.0064
20 Maximum Voltage 0.0053 0.0059
20 Normal Voltage 0.0021 0.0048
20 Battery End Point 0.0005 0.0037
Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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wwaian, FCC RF Test Report

Report No. : FG761702-01A

Test Conditions | Middle Channel gﬁ%’ﬂg_gi’;ﬂ; 22:;:11

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0096
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0215
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0263
20 Normal Voltage 0.0072
20 Battery End Point 0.0227

Note: Normal Voltage = 3.82V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V

Test Conditions Middle Channel x:;%w:ggzgzsl; Nl;itr:i;.

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0021
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0043

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0048
20 Battery End Point 0.0021
Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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wwaian, FCC RF Test Report

Report No. : FG761702-01A

Test Conditions | Middle Channel ‘(’\IIQ?WDCMS.B;(T;L\), N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0017
40 Normal Voltage 0.0012
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0040
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0144
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0167
20 Battery End Point 0.0052
Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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wwaian, FCC RF Test Report

Report No. : FG761702-01A

Test Conditions | Middle Channel CE“:QTBT():O 22:;:11

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0167
40 Normal Voltage 0.0060
30 Normal Voltage 0.0239
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0179
0 Normal Voltage 0.0036

-10 Normal Voltage 0.0227 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0143
20 Maximum Voltage 0.0155
20 Normal Voltage 0.0024
20 Battery End Point 0.0036

Note: Normal Voltage = 3.82V. ; Battery End Point (BEP) =3.65V. ; Maximum Voltage =4.4V

Test Conditions Middle Channel CI?:V)I(Q?_I(_:; Nl;itr:i;.

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0027
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0085

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0128
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0133
20 Battery End Point 0.0011

Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) = 3.65V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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GFOATON LAl

FCC RF Test Report

Report No. : FG761702-01A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

_ Over SPA S.G. TX Cable | TX Antenna R
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -39.20 -13 -26.20 -45.65 -41.52 1.33 5.80 H
2508 -49.76 -13 -36.76 -59.93 -52.93 1.58 6.90 H
Middle 3348 -67.84 -13 -54.84 -77.05 -71.34 1.85 7.50 H
1672 -37.92 -13 -24.92 -44 .45 -40.24 1.33 5.80 V
2508 -46.58 -13 -33.58 -57.09 -49.75 1.58 6.90 \%
3348 -68.62 -13 -55.62 -77.64 -72.12 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -46.03 -13 -33.03 -51.94 -48.35 1.33 5.80 H
2508 -58.14 -13 -45.14 -67.49 -61.31 1.58 6.90 H
Middle 3348 -67.95 -13 -54.95 -77.16 -71.45 1.85 7.50 H
1672 -45.05 -13 -32.05 -51.15 -47.37 1.33 5.80 V
2508 -53.84 -13 -40.84 -61.84 -57.01 1.58 6.90 \%
3348 -68.37 -13 -55.37 -77.39 -71.87 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GSM)
Frequency| EIRP Limit 0_ve.r SPI.\ S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -51.31 -13 -38.31 -65.55 -53.02 5.08 6.80 H
5640 -53.39 -13 -40.39 -70.19 -55.06 8.03 9.70 H
Middle 7521 -55.29 -13 -42.29 -76.59 -57.67 9.43 11.81 H
3759 -52.12 -13 -39.12 -64.55 -53.83 5.08 6.80 V
5640 -51.86 -13 -38.86 -68.95 -53.53 8.03 9.70 V
7521 -55.97 -13 -42.97 -77.11 -58.35 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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= iaa. FCC RF Test Report Report No. : FG761702-01A
GSM1900 (EDGE class 8)
Frequency| EIRP Limit o.ve.r SP’?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -57.61 -13 -44.61 -71.85 -59.32 5.08 6.80 H
5640 -58.55 -13 -45.55 -75.35 -60.22 8.03 9.70 H
Middle 7521 -56.24 -13 -43.24 -77.54 -58.62 9.43 11.81 H
3759 -58.39 -13 -45.39 -70.82 -60.10 5.08 6.80 V
5640 -57.45 -13 -44 .45 -74.54 -59.12 8.03 9.70 \%
7521 -56.18 -13 -43.18 -77.32 -58.56 9.43 11.81 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1674 -55.67 -13 -42.67 -59.60 -57.99 1.33 5.80 H
2512 -50.30 -13 -37.30 -60.30 -53.47 1.58 6.90 H
Middle 3348 -68.51 -13 -55.51 -77.72 -72.01 1.85 7.50 H
1674 -52.85 -13 -39.85 -57.46 -55.17 1.33 5.80 \%
2506 -44.60 -13 -31.60 -55.62 -47.77 1.58 6.90 V
3348 -67.77 -13 -54.77 -76.79 -71.27 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency| EIRP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm ) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -61.06 -13 -48.06 -75.30 -62.77 5.08 6.80 H
5640 -59.73 -13 -46.73 -76.53 -61.40 8.03 9.70 H
Middle 7521 -55.15 -13 -42.15 -76.45 -57.53 9.43 11.81 H
3759 -63.02 -13 -50.02 -75.45 -64.73 5.08 6.80 v
5640 -59.89 -13 -46.89 -76.98 -61.56 8.03 9.70 v
7521 -55.76 -13 -42.76 -76.9 -58.14 9.43 11.81 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit o.ve.r SP’?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -64.16 -13 -51.16 -73.06 -68.13 4.87 8.84 H
5196 -65.93 -13 -52.93 -76.86 -67.37 7.70 9.14 H
Middle 6930 -57.69 -13 -44.69 -76.16 -59.37 8.98 10.66 H
3465 -60.88 -13 -47.88 -72.5 -64.85 4.87 8.84 V
5196 -62.48 -13 -49.48 -76.53 -63.92 7.70 9.14 \%
6930 -58.63 -13 -45.63 -76.65 -60.31 8.98 10.66 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BCO(1xRTT)
Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -51.16 -13 -38.16 -56.08 -53.48 1.33 5.80 H
2510 -40.34 -13 -27.34 -52.69 -43.51 1.58 6.90 H
Middle 3348 -68.10 -13 -55.10 -77.31 -71.60 1.85 7.50 H
1672 -49.64 -13 -36.64 -54.93 -51.96 1.33 5.80 \%
2508 -53.43 -13 -40.43 -61.51 -56.60 1.58 6.90 V
3348 -68.63 -13 -55.63 -77.65 -72.13 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BC1(1xRTT)
Frequency| EIRP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm ) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -60.25 -13 -47.25 -74.49 -61.96 5.08 6.80 H
5640 -49.79 -13 -36.79 -66.59 -51.46 8.03 9.70 H
Middle 7521 -54.69 -13 -41.69 -75.99 -57.07 9.43 11.81 H
3759 -62.75 -13 -49.75 -75.18 -64.46 5.08 6.80 v
5640 -55.99 -13 -42.99 -73.08 -57.66 8.03 9.70 v
7521 -55.41 -13 -42 41 -76.55 -57.79 9.43 11.81 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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